
South Dakota State University South Dakota State University 

Open PRAIRIE: Open Public Research Access Institutional Open PRAIRIE: Open Public Research Access Institutional 

Repository and Information Exchange Repository and Information Exchange 

Electronic Theses and Dissertations 

1969 

Application of Aerated Lagoons to Tertiary Organic Treatment Application of Aerated Lagoons to Tertiary Organic Treatment 

George B. Vania 

Follow this and additional works at: https://openprairie.sdstate.edu/etd 

Recommended Citation Recommended Citation 
Vania, George B., "Application of Aerated Lagoons to Tertiary Organic Treatment" (1969). Electronic 
Theses and Dissertations. 3619. 
https://openprairie.sdstate.edu/etd/3619 
[...]
Aerated Lagoons ... . .. .. . . . . .. .... .. ... ... ... . . 
Conclusion · · ····· · ··· · ····· · ···· · · · ··· · · ·· ····· ··· · 

�UIPMENT AND PROCEDURES ... . . . . . . .. . . . . . . . . .. . • . . • . . • . . . . . . 
Pilot Plant Equipment .. .... ... ..... . ........... . . . . 

Page 

1 

J 
5 

7 

7 

lJ 

lJ 

14 

15 

16 

17 

18 

19 

24 

24 

26 

29 

JO 

JO 

Preliminary Studies ••••••••·•••••••�•••••••·••·•••• 36 
Start-Up and Operation ••••••••••••••••••••••••••••• 37 

Methods of Analysis ........ . ......... ...... . .... ... J8 



RESULTS AND DISCUSSION 

Introduction 

.......... .. ...•............... •.... 
•••• •••••••••••••••••••••••• • ••••••••• 

Variation of COD and BOD with Time ......... ....... 
.. Removal Characteristic� .. . . . � ..... . ....... . . . . .. .  . 
COD, atrl BOD. Relationships . ... . . . . . . . . . .. .. . . . . .. .. 
Solids Data ............ ... .....•.... .. . ...... .. ... 
Summary •••••••••••••••••••••••••••••••••••••••••• • 

CONCllJSIONS •.. .. . ................ .. ... . .. ..•........• ..•. • 
SUGGESTIONS FOR FUTURE STODY ... . .. . . . ... . .. ... . ...... ..... 
LITERA.TURE CITED ••••••••••••••••••• •••••••••••• • •••••••••• 

APPENDIX A 

APPENDIX B 

APPENDIX C 

APPENDIX D 

•••••••••••• ••• •••••••••••••••• • •••••••••••••••• 

Part 1 

Part 2 

••••••••••••• • •••••••••••••••••••••••••• 

•••• • •••••••••••••••••••••••••••••••• • • •  

... ... .•. ...... ............ . ... . . ..... ........ .• 

.. . . . . . .. ... .. .. . . .. . . . .. . . . ... . . .. . . .... ... . ... 

Page 

40 

40 

40 

45 

.50 

54 
59 

61 

62 

63 

67 

68 

69 

70 

71 



LIST OF FIGURES 

Figure 

1. Simplified flow diagram of Brookings 

Page 

Wastewater Treatment Plant •••••••··••••••••••••••••• 4 

2. General metabolic reaction for aerobic 
bacterial systems · •••••••••••·••••••·•·•··••••·•••·•• 9 

3. Growth pattern based on mass of 
microorganisms •••·••••••••••••••••••·•••••••·•·•·••• 9 

4. Conventional activated sludge schematic. • • • • • • • • • • • • • 11 

5. Stoichiometry of aerobic biological 
treatment ••·•••••••••··••••·•·•••••••••••·••••••·••• 21 

6. Stoichiometry of algal growth by 
biologically treated sewage •••••••••••·••••••·•••••• 2J 

7. 

8. 

Pilot plant layout . . . . . . . . . . . . .. . . ... . . . . ....... . . .  . 
Side view of pilot plant equipment . . . . . . . . .. . . . . . . . . 

9. Top view of pilot plant equipment assembled 

31 

32 

in insulated enclosure ••••••••••••••••••···••··•·••• 33 

. 10. Insulated enclosure for pilot plant 
equipment •••••••••••••••••••••••••••••••••••••••••• _. 34 

11. COD versus· time in days for daily sampling 

12. BOD versus time in days for daily sampling 

lJ. Daily high and low air temperature and 
average pilot plant waste temperature 

.... . . . . .. 
. . . . . . . ... 

41 

4J 

versus time in days ••••••••••••••o•••••••••••••••••• ·44 

14. Maximum, minimum and average percent COD 
reu�val versus hydraulic detention time 
for pilot plant Run No. 2 ••••••••••••••••••••••••o•• 46 

15. Average percent CpD removal versus hydraulic 
detention time for. three pilot.plant runs ••••••••••• 47 



16. Average percent. BOD removal versus hydraulic 

Page 

detention time for two pilot plant runs ••••••••••••• 48 

17. Average COD/BOD ratio in tanks for 
ihl.n No. 2 al1i Run No. J ···•···••·•·•····•···••••·••• .51 

18. COD reaction rate coefficient (K) versus 
detention time for three Runs • • • • • • • • • • • • • • • • • • • • • • • .52 

19. BOD reaction rate coefficient versus 
detention time for two Runs (no temperature 
correction) • • • • .• • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • .53 

20. BOD reaction rate coefficient (K) versus 
detention time for two Runs (with temperature 
correction) •••·••••••••·•••·•·••·•••••••···••••·•·•• .55 

21. Comparison of average total arxi volatile 
suspended solids in four basins for 
Rt1n No • 3 • • . . . . . . . • • . . . . • . . . . . . • • . . . • . . . • • . . . .. . • • . . . .57 

22. Percent total suspended solids removed versus 
detention time for Run No. 3 ••·•••••·••••·••••••·•·• .58 



INTRODUCTION 

The desire to minimize the pollution of our water resources has 

led to the realization that sewage treatment processes are inadequate 

1n·m.a.ny instances. The use and reuse of our surface waters is be­

coming more ,.important. · The water quality of these waters will have 

to be upgraded to ···satisfy the quality ·requirements for the benefi­

cial uses. Population increases and industrial expansion will 

.further accentuate the problem. 

At the present time most wastewater treatment plants are 

capable or removing only 8.5-90 percent of the organic matter. For 

many municipal treatment plants. however, this degree or treatment 

is never achieved (1). To meet the increasing water quality 

requirements for users both the design and operating efficiencies 

of these plants will have to be improved. 

Some receiving streams are able to assimulate wastewater 

without adverse effects. By their dilution and self-purification 

characteristics, the streams are able to contribute to the was�e 

stabilization process. But in many areas of South Dakota where the 

stream flows are low or intermittent during a signii'icant part of 

the year, improvements will have to be made upon inadequate waste· 

treatment systems that discharge into these receiving streams. 

This appropriate upgrading will be necessary t? protect the bene�i­

cial uses such as domestic water supplies, recreation, and fish�life 

propagation. The increased efficiency required by the above con­

siderations will likely be met through some form of tertiary treatment. 



2 

In the literature today the term tertiary treatment is used to 

describe a great variety of processes from simple polishing ponds to 

_complicated demineralization plants. In this study the ·following defi­

nitions will be used (2-2J8). Tertiary treatment connotes the removal 

or three or more forms of contamination, that is, suspended solids, 

dissolved organic solids, and dissolved inorganic solids. Secondary 

treatment is defined as the removal of two pollutional constituents, 

suspended solids and dissolved organic solids, and primary treatment 

denotes the removal of coarse solids atrl a portion or the suspended 

solids. 

The term tertiary organic treatment refers to the optimu� removal 

of total suspended solids and dissolved organic solids throughout the 

year. Its meaning includes a higher degree of organic removal than is 

normally achieved by secondary treatment, but it does not imply as high _ 

a degree or dissolved inorganic removal as is obtained by tertiary 

treatment. Tertiary organic treatment can be provided by stabiliza­

tion ponds and aerated. lagoons receiving effluents-from secornary 

treatment systems. 

Stabilization ponds are shallow basins with large surface areas. 

They provide wastewater treatment through the processes of sedimenta­

tion ani the biological activity of bacteria and algae (3-199). 

Aerated lagoons consist of smaller basins or significant depths (6-12 

feet) in which oxygenation is accomplished by mechanical or diffused 

aeration units and surface aeration (3 206). 

Aerated lagoons are generally thought of in terms of two basic 

types, the aerobic basin am the anaerobic-aerobic basin (4). The 



aerobic basin is one in which all the solids are kept in suspension so 

that the character or the solids in the basin is the same as the 

character of the solids in the effluent from the basin.· Basically a 

modification of the activated sludge process, this system generally 

req�,ires an additional sedimentation basin which normally would be a 

f'·acultative stabilization pond. 

In the second type, the anaerobic-aerobic basin, the turbulence 

maintained is not enough to maintain solids in suspension. For this 

reason, most or the inert suspended solids and non-oxidized biological 

solids settle to the bottom of the basin and undergo anaerobic decom­

_position. The pilot plant used in this study was or the anaerobic­

aerobic type. 

Description of Project Location 

The Brookings conventional high-rate, one stage trickling filter 

plant was chosen as the site for this study. It was in the process of 

being renovated and consisted of a new comminuted bar screen, a grit 

chamber, a primary sedimentation basin, two high-rate filters in 

parallel, a secon:lary sedimentation basin, a new anaerobic digestor, a 

sludge stora e basin, a new sludge dewatering system, and a new lagoon. 

A now-through diagram is shown in Figure 1. During the study, the 

plant treated about 1.15 MGD and removed 7.5-85 percent of the organic 

matter entering the system (5). It served a stable population of 
1 approximately 7,250 and a student population of about 5,250. The 

1Popu.lation estimate from Broold.ngs City Auditor, May 1968. 



Legend: 

Sewage 
Sludge -----­
Supernatant-· - · -

Pond 
Lilt 
Station 

Six-Mile 
Creek 

Tertiary 
Organic 

Stabilization a--­
Porrl 

Lab 
and 

Contro 
Area 

Rate 

Filter 

I 

I 

4 

---�-------J 
Flume 

Grit 
Chamber 

Main 
Building 

Wet Well 

Raw 
Flow 

Vaouu:m 
Filtration 

Land 
Disposal 

Figure 1. Simplified flow d agra.m of Brookings Wastewater 
Treatment Plant. 



atypical water usage or the college students had a considerable effect 

upon the :f'lo-w variation to the treatment plant. 

5 

As part of the recent renovation, stabilization ponis were con­

structed to provide tertiary organic treatment for the secondary waste­

water that had been discharged directly into Six-Mile Creek. Because 

most of the now in the creek during the year came rrom the wastewater 

plant, it was important that tertiary organic treatment be provided. 

The stabilization ponds have an area of 27 acres at a depth o:f' five 

feet. They are able to hold a volume of 40 miJJion gallons with a 

detention time of 30-40 days. As the community grows the tertiary 

organic treatment will become more important because the main plant 

will become increasin�ly overloaded unless further revisions are made. 

Objectives of the Research 

The objectives of this study were: 

(a) to determine if aeration of secon:iary treatment plant 

effluent will enhance wastewater quality; 

(b) to determine the most satisfactory detention times if 

aeration is feasible; 

{c) and, to det�rmine if there is an advantage to operating 

aeration basins in series. 

To accomplish the objectives of this study a pilot plant was designed 

on a continuous now basis and then constructed at the Brookings waste­

water treatment plant. 

Preliminary batch studies were made during the summer of 1967 to 

firrl. the general ranges of the parameters used in the analyses. No 



detini te values could be determined at that time because only one­

fif'th of the student body was living_ on campus and consequently the 

waste flows were at a minimum. 

6 

The main study utilizing the pilot plant with continuous flow 

was run in October and November an:i was divided into three testing 

periods. For each period the detention time and number of analyses 

varied. The analyses of the influent, reaction basins, and effluent 

samples consisted of chemical oxygen demand (COD) , biochemical oxygen 

demani (BOD), total suspended solids (TSS), and volatile suspended 

solids (VSS). 



REVIEtl OF LITERATURE 

Principles of Biological Oxidation 

The most efficient biological means available for reducing the 

organic content or dilute liquid wastes is by aerobic treatment {J-

217). The ·objective of this ··process is to break down organic matter 

into simple an:i stable erx::l products. The work force which accom­

plishes the task i-s the aerobic microorganisms such as protozoa and 

bacteria (6-46). In the design or treatment systems an environment 

is planned so that these microorganisms can do their work as com­

pletely and as efficiently as possible. 

In most municipalities primary am secondary treatment is pro­

vided by �stewater tr atment plants. With•·this degree of treatment 

80-90 percent overall removal or organic matter can be expected {7-

675). The performance or secondary systems has been studied exten-

. si vely, but tertiary organic treatment has not been as well evalu­

ated. It is believed that stabilization ponds and aerated J,.agoons 

used as tertiary organic treatment systems can be expected to assist 

1n additional removal or COD, BOD, solids, arrl pathogenic bacteria. 

It is also believed, however, that nutrients such as nitrogen and 

phosphorous cannot be effectively removed through this form of 

treatment ( 8) .  

In an  aerobic biological system the microorganisms responsible 

for treatment possess the ability to oxidize complex organic 

compounds.· They use the energy derived from this reaction to syn­

thesize new microorganisms and al.so to maintain enough energy for 

7 



8 

themselves (9). The organic matter used to produce energy is con­

verted to the end products CO2, �O � �.as shown in Figure 2 (10). 

The main requirement for these two important reactions is oxygen. 

Oxygen is necessary because it acts as the final hydrogen acceptor for 

the oxidation of organic matter (9). It is during this hydrogen 

transfer that the energy used for synthesis and maintenance of cellu­

lar material is liberated. The amount of oxygen required deperrls 

upon the amount of .organic material stabilized by treatment (9). 

In the field of sanitary engineering, the biological growth 

mechanism is almost exclusively associated with t�e growth of hetero­

. genous microorganisms. The growth curve for these microorganisms 

varies from the classical growth curve of pure cultures (6-119) and 

is shown in Figure;. 

Once a mass of heterogenous microorganisms comes in contact with 

an organic waste in a batch type system the ini tia1 or log growth 

phase begins. Here an excess of food is generally available and the 

rate of growth is controlled by the rate at which the given mass of 

organisms can consume the waste ani synthesize new cellular material. 

The log growth phase continues until the food supply becomes a limit­

ing factor. When this occurs the mass of microorganisms enters the 

declining growth phase and the number or microorg�isms begins to 

decline. When the food supply is substantially reduced, the micro­

organisms enter the endogenous respiration phase where they are forced 

to consume their own protoplasm in order to obtain the energy re-· 

quired for living. As the process continues the microbial mass slow­

ly decreases, the rate of metabolism decreases, and eventually a 



Organic 
Matter 

6oi carbon 

40� carbon 

Figure 2. General metabolic reaction for aerobic bacterial 
systems (10). 

Log Growth 
Phase 

Declining 
Growth 
Phase 

TIME 

Endogenous Respiration Phase 

Figure 3. Growth pattern based on_mass of microorganisms. 



10 

stable non-biodegradable organic residue is all that remains (6-120) . 

In contrast to the batch system described above, a continuous 

system involves all three phases of growth occurring simultaneously. 

B1�t the declining growth phase predominates in the majority or con­

tinuous aerobic systems (6-196). 

A schematic diagram or the various r�lationships that exist in 

the conventional activated sludge process is shown in Figure 4 (11). 

It shows the interrelationships between BOD removal, oxygen utiliza­

tion, sludge solids, nitrogen compounds and time with respect to 

synthesis and elrlogenous respiration. During time t1 BOD removal is 

accomplished primarily by adsorption. Vost activated sludge and 

,trickling filter processes operate in time zone t2• It me.y be 
1observed from Figure 4 that the r�te of oxygen usage is highest 

during the initial stages of treatment. Also, the sludge solids are 

at a maximum prior to the er.dogenous respiration stage. During time 